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B B 5677, 4200mAh, 16.25Wh

ORIGINAL BATTERY

Sample name : 347y 4200mAh, 16.25Wh

% 5 Model : BAT2219174200

F £ B fr: ERYITI RSB R PR A 7]

Consignor : Shenzhen DOOGEE Hengtong Technology CO.,LTD
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Laboratory: Dongguan ZRLK Testing Technology Co., Ltd.

Huhib: AR ARSETTAS LI X R 15 2 4R

Address: Building 2, No.1, Technology 10th Road, Songshan Lake Park, Dongguan, Guangdong, China
FL1E(Tel): +86-769-26621775

HEE 2w i (Post Code): 523808

Email: Marketing@zrlklab.com

Web: www.zrlklab.com
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%' No.: DSP23030159-2

RS RN AR A E R AT B 7]
Name Shenzhen DOOGEE Hengtong Technology CO.,LTD
ZAERAAE B BRI e 35T DOVLIRAETIE M1 41 XK & Tk X 22 S48 3 g bt b b
‘Consignor M- Ad 2 BB
information Address B, 2/F, Building A4, Silicon Valley Power Digital Industrial Park, No. 22,
Dafu Industrial Zone, Guanlan Aobei Community, Guanlan Street,
Longhua New District, Shenzhen
B S BN AN T HARF IR 2 7]
Name Shenzhenshi Jiuliyuan electronic technology co.,LTD
Wbl DRIITH PR L DRI BB S AL X PR L1232 2% 470 5 A BREAFITR) 201
‘ N Address 201 ,_\_Juuh Yuan Fe.\ctory_/,l Building A, .No.470, Pl_ng§han Jinbi Road,
il 18 A5 B Biling Community, Biling Street, Pingshan District, Shenzhen
Manufacturer L +86-755-28717996
information Phone number
Emmjif g;gi . szjlydz168@163.com
Xk
Website i
H K BT BV o5~ BOARA PR A 7
Name Shenzhenshi Jiuliyuan electronic technology co.,LTD
S %Tiﬂllfﬁﬂ‘IJ.J E%m’i‘ﬁfﬁ%ﬂé\ﬁlz_i?m%%% 470 j%‘ A ﬁiﬁ\ﬂﬁf 201
N Address 201 ,.\'Juuh Yuan Fgctor)./,l Building A, .N0'470’ Pl_ngghan Jinbi Road,
T ERE Biling Community, Biling Street, Pingshan District, Shenzhen
_ Factory s +86-755-28717996
information Phone number
Emmagifaai%i Ss s7jlydz168@163.com
315
Website i
e GRYNTT MY 5 BARA PR A =]
Name Shenzhenshi Jiuliyuan electronic technology co.,LTD
Wb b DRYITH PR X SRR AT IE SR IR AL X PP 1L 5232 3% 470 5 A BREAFITR) ~ 201
() Address 201 ,.‘:JUU|I Yuan Fallctor)_/,l Building A, .No.470, Pl_ng§han Jinbi Road,
L TS : Biling Community, Biling Street, Pingshan District, Shenzhen
(Cell) Phon;ﬂrﬁmber +86-755-28717996
I\{Ianufactyrer —
information Emaf‘if dross szjlydz168@163.com
315
Website i
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MR X B General product information

PR (R AR TE ) .
O%/N
Sample Type( Rechargeable or not) Wirves fi/No
¥t 515 2. Sample information:
IREEZY i JiR 2 LI LS
Product Name ORIGINAL BATTERY Model BAT2219174200
[Ekzs 7 AT TRE) BO1#~B18#
Trade mark N/A Sample No. CO1#~C30#
BRAR AR BE 25
Nominal Voltage 3.87V Rated Capacity 4200mAn
HUE A& 78 HLA L L
Rated Energy 16.25Wh Charge Cut-off Voltage 4.45V
o . it 78 HL LR
M E&jﬁﬁ.@%ﬁ 2520mA Standard Charging 840mA
ax. Charging Current
Current
Y T2k L
Fe AL L 84mA Discharge Cut-off 3.0v
Charge Cut-off Current
Voltage
HRORTBOE HLR T Y T H FL A
Max. Discharging 2520mA Standard Discharging 840mA
Current Current
AR B R a0 A
Shape Prismatic Size 82.0762.674.6mm
8 RIBAR
54.9¢ Connection composition 1S1P
Sample Mass !
of series-parallel
{5 & Cell information:
MO S PRk HL
Cell Model 436382-4200mAh Nominal Voltage 387V
o B
DUE T 4200mAh Max. Discharging 2520mA
Rated Capacity c
urrent
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% b F 8 Ry AR
F i A 2023-02-21 Wtteie 2023-02-21 ~ 2020-03-15
Accepted date Test date
UNEWARrS
A 5 b BeAE GRIGFIFRETFM) B 7 &7 1) 38.3 711
Test method UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Amend.1/Subsection 38.3
and criterion
ST EJERAL RS RBh. phii. AMERALRE. HrE. AR, sREEOR
Tést it(;ms Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Overcharge, Forced discharge.
M, 2T EBE E GRIGMARMET) ST/SG/AC.10/11/Rev.7/Amend.1,
| 383 FEMEER.
MR 258 . .
Conclusion The sample has passed the test items of UNITED NATIONS “Manual of Tests
and Criteria” ST/SG/AC.10/11/Rev.7/Amend.1, 38.3.
25k Hi¥fl(Issue date):  2023-03-15
HIE L
Remark

ERERL) | BEER . .

Tested by: Henry Li @%g %_‘ H{M’% [_1
(Position) (Test Engineer)

HAZ (HRAL) T 3 oo W, ARZET HA BB I ARAT R A 7
Checker: Ekko Wang W ’7 Dongguan ZRLK Testing
(Position) (ltem Engineer) Technology Co., Ltd.

(L) DEs

Approver: Ailis Ma 2 %’ % /LE&‘; ’M/LII
(Position) (Approved by )
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s AR BE SR B AR HE 25 S - , o
B | R E 4 bRt ER AL R TR R IiL &1k
Standard requirement or the clause .
No. Name of test number of standard Test result Test conclusion | Remarks
BAE GRIGARAET MY (GB7 BT 1D
1 L, f}?\l:%'l\jllj;fggl-rog Testsand Criteria" JUHR 1 i /
Altitude simulation | o5/A ¢ 10/11/Rev.7/Amend. 1/Subsection | c¢APPeNdix 1 Passed
38.3 Test T.1
BAE GRIGARAETMY B 7 &I D
Y RTA
2 IR :L318l\l3l\jllj;§3;ITof2 Testsand Criteria" JLHIE 2 i /
Thermal test ST/SG/AC.10/11/Rev.7/Amend. 1/Subsection | & APpendx 2 Passed
38.3 Test T.2
BAE GRIGFAPRAETMY  (GB 7 M &7 D
L 38.3 ikl T.3
PR3N L LR 3 &
3 0 UN "Manual of Testsand Criteria" . /
Vibration ST/SG/AC.10/11/Rev.7/Amend. 1/Subsection | & APPendix3 Passed
38.3 Test T.3
BAE GRIGFARAETMY (B 7 B & D
. 38.3 Wikl T4
T L LI 4 B
4 UN "Manual of Testsand Criteria" . /
Shock ST/SG/AC.10/11/Rev.7/Amend. 1/Subsection | & APpendix 4 Passed
38.3TestT.4
BAE GRISARRETMY  CGB7 R AT D
- SN
AR % 38.3"TJlﬁ§m T5 o W 5 P
5 External UN "Manual of Testsand Criteria See Appendix 5 Passed /
short-circuit ST/SG/AC.10/11/Rev.7/Amend.1/Subsection pp
38.3TestT.5
BAE GRIGAARHETAY (BB 7 BT 1)
383 Wikl T.6 -
E7ga . LK 6 &
6 UN "Manual of Testsand Criteria" ) /
Crush ST/SG/AC.10/11/Rev.7/Amend. 1/Subsection | >°&APpendix 6 Passed
38.3TestT.6
BAE GRIGAARET MY (B 7 BT 1D
H R A
7 T 3?\]3'\;;;\3;1-0: Testsand Criteria" RHR 7 kil /
Overcharge ST/SG/AC.10/11/Rev.7/Amend. 1/Subsection | & APpendix7 Passed
38.3 Test T.7
BAE GRIGAARET MY (B 7 BT 1D
R IA
8 A 3?\13:';;;?3:{'-0? Testsand Criteria" S 8 s /
Forced discharge | o1 56/AC.10/11/Rev.7/Amend. 1/Subsection | oo APPendix8 Passed
38.3 Test T.8
WX BRI 4% . . . . . .
- ;é{‘lef):nﬁm WEERE: 20°C-25C; HMEGRE: 45% - 75%

condition

Ambient temperature:

20°C -25C, Ambient humidity:

45% - 75%
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#5701, 4
Page 5 of

6
1

i
6




/A T4

Procedure iff

Test T.1 to test T.5 must be conducted in sequence on the same cell or battery. Test T.6 and test
T.8 shall be conducted using not otherwise tested cells or batteries.

DA 250 FH A [] FA) R A8 G RV A2 TP AT 1 1 2056 5. Bl 6 AiEe 8 A FH Ve b A7 i et Yy e
SECEI . A T IRAERA 5 B, 58 7 v RS 1 2R 5 5 IR I F .

%' No.: DSP23030159-2

Batteries of BO1#~B09%# are full charged after one cycle;
Lt BO1#~BO9# v 1 RGN HIIRES

Batteries of B10#~B18# are full charged after 25th cycle;
Hit B10#~B18# /v 25 IR AJG A HORAS 5

Cells of CO1#~CO05# are 50% charged after one cycle;
it CO#~CO5# )y 1 R J5 50% 78 HUR A,

Cells of CO6#~C10# are 50% charged after 25th cycle;
Oy COB#~C10# 4 25 IG5 50% 78 FEIRES;

Cells of C11#~C20# are full discharged after one cycle;
HLES C11#~C20# 7 1 IRAEH 78 2T HDIRE;

Cells of C21#~C30# are full discharged after 25th cycle.
H0S C21#~C30# Ny 25 IG5 e & T IR A

Remark:Circular preprocessing is provided by customers
R A TAL T fr A PR

TRF_UN38.3_Rev.7+A1_01 %6 71, 46 1T
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M E£ 1
Appendix 1
75 1 I H 44 Fx i P AL
No. Name of Test Items Altitude simulation
XA Before M5 After Rk | R | TG

FEfh g FEARAS Mass | Residual OCV B
Sample No. | Sample status | FUMRE | JFECHIE | RbEE | JFECGBE ass 0ss | Resicua

m; (g) v, (V) m»(9) Vo (V) (%) (%) Test result
BO1# |, ;%fzﬁlyécﬁfi || 544027 4.437 54.3972 4432 0.01 99.9 o)
BO2# |, iﬁ‘iﬁﬁi{j 54.6227 4.442 54.6207 4.437 0.00 99.9 0
BO3# |, ;%‘fgﬁy%ﬁid 54.3926 4.439 54.3911 4.433 0.00 99.9 o)
BO4# | ;%‘fﬁﬁﬁi L 548327 4.444 54.8296 4.440 0.01 99.9 0
BOS# |, iﬁgﬁlﬁﬁi 54.9322 4.438 54.9307 4.432 0.00 99.9 o)
B10# |, gffgﬁﬁfge | 548764 4.435 54,8733 4.431 0.01 99.9 0
B11# |, gffgﬁﬁfged 54.3386 4.439 54.3364 4.433 0.00 99.9 o)
B12# |, gfﬁj;ﬁfge || 549326 4.441 54.9287 4.437 0.01 99.9 0
B13# |, gfjgﬁﬁfged 54.3392 4.433 54.3362 4.428 0.01 99.9 o)
B14# 25 SE R 54,2987 4.436 54.2963 4.432 0.00 99.9 0

25 CYC Fully Charged

IR

E L-MtER V-HRR, DR R Rk O-iftER. EHE. AL BRI, oK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.7+A1_01 ¥ 70, 46 5L
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B £ 2
Appendix 2
75 5 I H 44 Fx G
No. Name of Test Items Thermal test
XA Before M5 After Rk | R | TG

FEfh g FEARAS Mass | Residual OCV B
Sample No. | Sample status | FUMRE | JFECHIE | RbEE | JFECGBE ass 0ss | Resicua

m; (g) v, (V) m»(9) Vo (V) (%) (%) Test result
BO1# |, ;%{ﬁiﬁﬁﬁfid 54.3072 4.432 54.3693 4.365 0.05 98.5 o)
BO2# |, iﬁ‘iﬁﬁi{j 54.6207 4.437 54.5932 4.366 0.05 98.4 0
BO3# |, ;%‘fgﬁy%ﬁid 54.3911 4.433 54.3639 4373 0.05 98.6 o)
BO4# | ;%‘fﬁﬁﬁi L| 548208 4.440 54.8027 4.369 0.05 98.4 0
BOS# |, iﬁgﬁlﬁﬁi 54.9307 4.432 54.9096 4.372 0.04 98.6 o)
B10# |, gffgﬁﬁfge | 548733 4.431 54,8518 4.366 0.04 98.5 0
B11# |, gffgfﬁfge | 543364 4.433 54.3007 4.363 0.05 98.4 o)
B12# |, gfﬁj;ﬁfge | 549287 4.437 54.9062 4373 0.04 98.6 0
B13# |, gfjgﬁﬁfged 54.3362 4.428 54.3075 4.363 0.05 98.5 o)
B14# 25 SE R 54.2963 4.432 54,2737 4372 0.04 98.6 0

25 CYC Fully Charged

IR

E L-MtER V-HRR, DR R Rk O-iftER. EHE. AL BRI, oK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.7+A1_01 %871, 46 11
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M £ 3
Appendix 3
75 3 I H 44 Fx PR3N
No. Name of Test Items Vibration
XA Before M5 After Rk | R | TG

FEfh g FEARAS Mass | Residual OCV B
Sample No. | Sample status | FUMRE | JFECHIE | RbEE | JFECGBE ass 0ss | Resicua

m; (g) v, (V) m»(9) Vo (V) (%) (%) Test result
BO1# |, ;%fzﬁlyécﬁfi .| 543603 4.365 54.3507 4.359 0.02 99.9 o)
BO2# |, iﬁ‘iﬁﬁi{j 54,5932 4.366 54.5805 4360 0.02 99.9 0
BO3# |, ;%‘fgﬁy%ﬁid 54.3639 4373 54.3472 4.367 0.03 99.9 o)
BO4# | ;%‘fﬁﬁﬁi L 548027 4.369 54.7892 4363 0.02 99.9 0
BOS# |, iﬁgﬁlﬁﬁi 54.9096 4372 54.8942 4.367 0.03 99.9 o)
B10# |, gffgﬁﬁfge | 548518 4.366 54.8367 4.360 0.03 99.9 0
B11# |, gffgﬁﬁfged 54.3007 4.363 54.2044 4.357 0.03 99.9 o)
B12# |, gfﬁj;ﬁfge || 549062 4373 54.8871 4.366 0.03 99.8 0
B13# |, gfjgﬁﬁfged 54.3075 4.363 54.2897 4.360 0.03 99.9 o)
B14# 25 SE R 54,2737 4.372 54,2617 4.366 0.02 99.9 0

25 CYC Fully Charged

IR

E L-MtER V-HRR, DR R Rk O-iftER. EHE. AL BRI, oK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.7+A1_01 %971, 46 1l
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B £ 4
Appendix 4
K5 A AT H 4 upiti
No. Name of Test Items Shock
XA Before M5 After Rk | R | TG

FEfh g FEARAS Mass | Residual OCV B
Sample No. | Sample status | FUMRE | JFECHIE | RbEE | JFECGBE ass 0ss | Resicua

m; (g) v, (V) m»(9) Vo (V) (%) (%) Test result
BO1# |, ;%fzﬁlyécﬁfi || 543507 4.359 54.3542 4.356 0.01 99.9 o)
BO2# |, iﬁ‘iﬁﬁi{j 54,5805 4.360 54,5737 4358 0.01 100.0 0
BO3# |, ;%‘fgﬁy%ﬁid 54.3472 4.367 54.3462 4.364 0.00 99.9 o)
BO4# | ;%‘fﬁﬁﬁi || 547892 4.363 54.7864 4.360 0.01 99.9 0
BOS# |, iﬁgﬁlﬁﬁi 54.8042 4.367 54.8889 4.362 0.01 99.9 o)
B10# |, gffgﬁﬁfge | 548367 4.360 54.8319 4.354 0.01 99.9 0
B11# |, gffgfﬁfge | 54204 4.357 54.2933 4.356 0.00 100.0 o)
B12# |, gfﬁj;ﬁfge || 548871 4.366 54.8796 4.363 0.01 99.9 0
B13# |, gfjgﬁﬁfged 54.2807 4.360 54.2841 4.357 0.01 99.9 o)
B14# 25 SE R 54,2617 4.366 54.2579 4.362 0.01 99.9 0

25 CYC Fully Charged

IR

E L-MtER V-HRR, DR R Rk O-iftER. EHE. AL BRI, oK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.7+A1_01 10 5L, J46 T
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M % 5
Appendix 5
g 5 | BRI %5 SIS
No. Name of Test Items External short circuit
R BERIRAS e RINR A RS e
Sample No. Sample status (C) Test result Remark
BO1# . Effﬁyécﬁfi 5 57.4 O /
BO2# WS 57.9 0 /
BO3# (SR 58.1 0 /
BO4# S 58.3 o) /
BOS5# (SR 57.9 0 /
B10# A 57.2 0 /
B11# ” gffgfy?hfge , 57.7 o) /
B12# 25 v Fay vt 578 0 /
B13# ”s gffgfy?hfge ) 57.7 o) /
B14# 25 v Faty vt 57.9 0 /
S|
d DA R, Rk O-ofifk. iR, ol k.

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

TRF_UN38.3_Rev.7+A1_01
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i * 6
Appendix 6
T 6 MHAT H 44 77 P
No. Name of Test Items Crush
T it 2 TH] B e L P
A== > T e Sl 3=k 4k 7
LULLE LR AR Max. External Temperature iR it
Sample No. Sample status (C) Test result Remark

IR 50% % &

Co1# 1 CYC 50% Capacity 236 0 /
IR 50% % &

Co2# 1 CYC 50% Capacity 22.9 o /
HIX 50%%K &

Co3# 1 CYC 50% Capacity 23.2 0 /
IR 50% % &

COo4# 1 CYC 50% Capacity 23.7 o /
HIR 50% % &

Co5# 1 CYC 50% Capacity 239 0 /
25 K 50% %5 =

Co6# 25 CYC 50% Capacity 232 o /
25 K 50% &

Co7# 25 CYC 50% Capacity 239 o /
25 K 50% =

Co8# 25 CYC 50% Capacity 228 o /
25 K 50% %5 &

Co9# 25 CYC 50% Capacity 232 o /
25 K 50% A~ =

C10# 25 CYC 50% Capacity 226 o /

LR H
E: D-fiffk;  F-#2k;  O-TCffik. Tk K.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

TRF_UN38.3_Rev.7+A1_01
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Mo® 7
Appendix 7
FFs 7 It H 44 75 A
No. Name of Test ltems | Overcharge
B FERIRES UIEEEES #E
Sample No. Sample status Test result Remark
HIRGEAETH
BOG# 1 CY(})\I:JEIIy Charged O /
HGEAETH
807# 1 CYé\IZLﬁIy Charged O /
HIRGEAETE
BOB# 1 CYC}:\;:?W Charged O /
HIRGEA T
Bog# 1 CYé\lzjly Charged O /
25 IRSEA A H
B1 5# 25 CYé\Fjljly Charged O /
25 e A7
B1 6# 25 CYé\IZL'J:;Iy Charged O /
25 REAEAH
B1 7# 25 CYé\IZLIJ:IIy Charged O /
25 e AT
B1 8# 25 CYé\IZL'J:;Iy Charged O /
LR H

bacs D-fififh; F-gk; O-Lffik. LK.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

TRF_UN38.3_Rev.7+A1_01

#1371, 467
Page 13 of 16




y /4 T4

%' No.: DSP23030159-2

W % 8
Appendix 8
o1 g MR 445 sl K R
No. Name of Test Items Forced discharge
B BESRES IR ik
Sample No. Sample status Test result Remark
C11# o 0 /
crot e 0 :
C13# 1 Ca?}:\ﬁﬁzied © /
can 0 :
C15# 1 C%ﬁi%i%fged © /
ce 0 :
C17# 1 Cayﬁﬁﬁi%fged © /
C18# 1 cé_c‘(i(ﬁ%iﬁ%fged © /
Cron 0 :
c20# o 0 /
corh NBUTEHE 0 :
c22# ot 0 /
cos 0 /
coat WL 0 :
cos 0 :
cas WBIT 0 :
cors 0 :
Co8t o © /
cao 0 :
Ca0s 25 YA 0 /

25 CYC Fully Discharged

T D-fiffk;  F-#2-k;  O-TL#k. LK.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

TRF_UN38.3_Rev.7+A1_01
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B a B A
Sample photo

4200 mAh
IORI?I:i l: vBA'I'I’ ERY @

ORIGINAL BATTERY

O AT \‘ I wm‘ 1|

C€ RoHS$

2 Al Jos i SRRy e

2o ()

kkkkkkkk Th e en d kkkkkkkk

TRF_UN38.3_Rev.7+A1_01 215 51, 346 0L
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Important Notice
1. AET ZRIK 55 F I
The test report is invalid without the official stamp of ZRLK.
2. RERXWEFMIMFEIE, A5E G55 1S AR .

Nobody is allowed to photocopy or partly photocopy this report without written permission of ZRLK.
3. AR TCHbE N BN R g NS4 TR
The test report is invalid without the signatures of Approver, Checker and Compiler.
4. BN G S BORE,  FEORUE FR R AL FIRE S DL RS S BRI AR ], 75 DA s ) A AN A
FEAFTAHR TTAE
The client should provide samples and relevant data, at the same time, they should guarantee the

consistence of the product’s name the declared, the samples they provided and the goods to be
transported. Otherwise we will not bear any relevant responsibilities.

5. AIREIRSLAL.
The test report is invalid if altered.
6. XPRIAR A R, N TRk S 2 B TR N kg A R Y .
Objection to the test report must be submitted to ZRLK within 15 days.
7. ARIRE DO IERFE i 55T
The test report is valid for the tested samples only.
8. AEARTIRE VAL A BRANE FR) W5 A5 Tt A AT AN e ke O B gl A A U P WACHR PR RS 2
ZRLK’s liability under no circumstance will exceed the testing fee received from applicant for test
conducted hereof this testing report.

9. AMEFHFXANENIESE.

The Chinese contents in this report are only for reference.
10. CNAS R K “Se” HITH
“Y¢” item cannot be Accredited by CNAS.
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